

NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17099 Date: 01.09.2023

Ref:- Your request letter 09.08.2023 Testing of: Squre tubes supplied for taking unit weight. Project: Broiler Breeding Farm, Kepco,Kudappanakunnu.

Amount:89/-	Invoice No. 3939	Invoice Date: 09.08.2023	

To The Regional Engineer Regional Office, Vattiyoorkavu.

TEST RESULTS				
Identification	Size of the section	Unit weight(Kg/m)		
I	61mm X 40mm	3.48		
II	40mm X 40mm	3.33		
III	25mm X 25mm	1.75		

Test conducted by: Verified by: Signature: Signature:

#### COUNTER SIGNED AND ISSUED



97This Charing

**Office Seal** 



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22	NO:17100 Date: 01.0	NO:17100 Date: 01.09.2023			
Ref:- Your request letterTesting of: 3 no's of concrete cube supplied for testing compresive strength.ProjeI-KL-KJML-ENB-0745, Vettamukku .					
Amount:1416/-	Invoice No. 4080	Invoice Date: 01.09.2023			

To M/s Karakkattil Projects & Infrasrtuctures (P)Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
TVDM 0745	M <sub>20</sub>	21.08.2023	500	22.22
TVDM 0745	M <sub>20</sub>	25.07.2023	460	20.44
TVDM 0745	M <sub>20</sub>	25.07.2023	560	24.89

Test conducted by: Verified by: Signature: Signature:

### COUNTER SIGNED AND ISSUED



Han Clarin

**Office Seal** 



#### NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17101 Date: 01.09.2023

Ref:- Your request letter No.QA/SFS/008/67 dtd.01.09.2023. Testing of: 3 no's of concrete cube supplied for testing compresive strength. SFS AMBER Blue Block.

**Project:** 

Amount:1416/-	Invoice No. 4059	Invoice Date: 01.09.2023
		1

To M/s Skyline foundation and Srtuctures (P)Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
Ι	M <sub>30</sub>	22.08.2023	510	22.67
II	M <sub>30</sub>	22.08.2023	540	24.00
III	M <sub>30</sub>	22.08.2023	530	23.56

Test conducted by: Verified by: Signature: Signature:

#### COUNTER SIGNED AND ISSUED



Allow Classing

Office Seal



#### NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17102 Date: 01.09.2023

Ref:- Your request letter No.QA/SFS/008/66 dtd.01.09.2023. Testing of: 3 no's of concrete cube supplied for testing compresive strength. SFS AMBER Blue Block (8th floor column).

**Project:** 

Amount:1416/- Invoice No. 4059	Invoice Date: 01.09.2023
--------------------------------	--------------------------

To M/s Skyline foundation and Srtuctures (P)Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
Ι	M <sub>45</sub>	24.08.2023	820	36.44
II	M <sub>45</sub>	24.08.2023	910	40.44
III	M <sub>45</sub>	24.08.2023	810	36.00

Test conducted by: Verified by: Signature: Signature:

### COUNTER SIGNED AND ISSUED



Have Clarcon f

**Office Seal**